


Welcome to Watch Water’s world
of Water Treatment
We offer world class water treatment products and keen on building long term satisfactions and 
commitments with our customers. We have multiple branches worldwide working throughout 
North and South America, Europe, Asia, Africa and Australia. We help our customers to learn 
Green Chemistry and save millions of dollars every year. The key factor in Watch Water’s success 
story is developing new products to meet new standards and regulations.

Watch® Water

Hello !Hello !

Watch Water Germany

Watch Water branches and
Distibutor

(Headquarter)



“Watch-Water® GmbH, Germany
Water Technologies and Chemicals”

R

ASSOCIATION

Industry
Water 
[...]
ackwash cycles and labor costs are reduced.

Z
E
O
S
O
R
B

Watch Water® Filtration Technology



  FILTERSORB   FILTRATION   ADSORPTION   INSTANT PRO. OXY TREATMENT SYSTEMS

8

Filtration Performance

ZEOSORB® Multi-Media

3 Micron
(Nominal Filtration)

8 - 15 Micron
(Nominal Filtration)

Turbidity Reduction

0
50

100
150

200

Feed Water Multi-Media ZEOSORBTu
rb

id
ity

 (N
TU

)

Service Flow Rate

0

10

20

30

40

50

Fl
ow

 R
at

e 
(m

/h
)

28
-4

8

ZEOSORB Multi-Media

Media & System Cost

ZEOSORB Multi-Media

ZEOSORB® is a high purity natural Aluminosilicate microcrystalline 
mineral. It is available in many particle size of 0.5 - 1.0 mm or 1.5 - 2.5 
mm . The bulk weight is about 820 kg/m3. ZEOSORB® made by Watch 
Water® has high porosity and high specific surface and it is resistant to 
abrasion. The ZEOSORB® media is classified as a GRAS (Generally 
Recognized As Safe) product. It is also listed under NSF standard 61 & 
German Trinkwasserverordnung (TVO) 2011. 

Since the mid 2005, lab and field test data reports in the Europe have 
indicated that ZEOSORB® filtration media consistently outperformed 
sand, sand/anthracite and multimedia in both pressure vessels and gravi-
ty filtration tests.  

Based on more than 100 lab. and field tests (2/3 using pressure vessels 
and 1/3 using gravity beds) since the mid 2005, representing commer-
cial, residential and industrial water filtration projects, it has been 
concluded that high purity ZEOSORB® media is superior to convention-
al granular media.  ZEOSORB® effectively removes fine particles in the 
range of 0.5 µm to 3 µm, that escape conventional media. 

Physical Properties

Filtration (nominal) < 3 micron 

Porosity 24 - 32 % 

Particle Size 0.5-1.0 mm x 1.5-2.5 mm 

Surface Area >270 m2/gram 

Mesh size 18 x 35 and 8 x 14 

Color Pale green/grey 

Water Retention Holds 50% of its weight 

Surface Absorption Hydrophilic 

Packaging 30 liters in a bag; 40 bags in a pallet 

Operation conditions and exchange capacity 

Bed depth 400 - 1000 mm 
800 - 1200 mm 

Swimming Pool

Other Applications

Freeboard 30 - 50 % 

Service flow rate 20 - 48 m/h 

Back wash flow rate 25 - 50 m/h 

Cation exchange capacity 1.7 - 1.9 mg/g 

Thermal Stability Up to 600°C

Performance test data for pressure vessels

STRUCTURE AND  PROPERTIES:

Filter Media Filter rating 
(nominal) 

Solids loading  
capacity

ZEOSORB® (18 x 35 mesh) < 3 µm ~ 2.6x 

Sand ( 20 x 40 mesh and Anthracite) ~ 20 µm 1x 

Sand/Anthracite (20 x 40) ~ 15 µm ~ 1.4x 

Multimedia ~ 12 µm ~ 1.6x 
7-

24



  FILTERSORB   FILTRATION   ADSORPTION   INSTANT PRO. OXY TREATMENT SYSTEMS

9

KATALYST LIGHT® is a new brand of revolutionary advanced filtration media completely developed in Germany. It‘s 
compo-sition simply makes it outstanding against the contemporary filter media available in water treatment industries, 
like sand, BIRM, Greensand Plus, Manganese Greensand etc. KATALYST LIGHT® is manufactured in Germany.

KATALYST LIGHT® is engineered with unique MnO2  coating technique on ZEOSORB®, providing it light weight, higher 
filtration surface, more service life and more reliable performance (filtration down to 3 μm).

KATALYST LIGHT® is being used in numerous system for residential, commercial, industrial and municipal applications 
worldwide, for High level filtration, color and odor removal, Iron, Manganese, Hydrogen sulfide removal, efficient 
reduction of Arsenic, Zinc, Copper, Lead, Radium, Uranium and other radionuclides and heavy metals.

  KATALYST-LIGHT®
Advanced Catalytic Filtration Media for Iron, Manganese and Hydrogen Sulfide Removal

WORKING PRINCIPLE
High concentration coating of MnO2 on the KATALYST LIGHT® surface (10%) is the biggest advantage compared to any 
similar product available in the market. This makes the oxidation and co-precipitation of contaminants much more 
effective. For removal of very high concentration of contaminant it‘s recommended to use H2O2 as an oxidizer, which 
provides accel-erated catalytic oxidation on the surface of the media. Conventional oxidizing agents like chlorine or 
potassium permanga-nate also could be used if required. 

KATALYST LIGHT® can be used for Arsenic, Radium, Uranium removal but in these cases there is requirement of Iron in 
the water. KATALYST LIGHT® system is designed with special iron dosing technology which has many advantages over 
Adsor-bent media used for Heavy Metal removal.

Filtration (≤ 3 µm) of:

Total Suspended Solids
Sediments
Turbidity
Organics
Color (some, organic)
Odor

Removal of:

Iron (Inlet conc. up to. 100 mg/L)
Manganese (Inlet conc. up to 20 mg/L)
Arsenic
Hydrogen sulfide
Uranium, Radium
Heavy Metals
Radionuclide

ADVANTAGES 
FEATURES

• High content MnO2 coating (10%)
• Very High Surface Area
• Contains NO Crystalline Silica
• Light Weight - providing significant savings on backwash water
• Effective reduction of Arsenic, Zinc, Copper, Lead,

Radium, Uranium, radionuclides and other heavy metals
• Filtration of sand, sediment and suspended solids, down to

3 micron

• High removal capacity of Iron, Manganese
and Hydrogen sulfide

• Higher Filtration rates
• Media replacement every 7 - 10 years
• No disinfection by-product
• No mandatory KMnO4, chlorine or chlorine dioxide

dosing
• Low operational costs
• Unique product, unmatched by our Competitors

KATALYST LIGHT® is ANSI/NSF 
61 Certified for drinking water 
applications and has met the 

ANSI/ NSF 372 Lead free compliance. 

“

“



  FILTERSORB   FILTRATION   ADSORPTION   INSTANT PRO. OXY TREATMENT SYSTEMS

10

Physical Properties

Appearance Granular black beads
Odor None
Mesh size US 14 x 30 

SI 0.6 – 1.4 mm
Uniformity Coefficient ≤ 1.75
Bulk density US 66 lb./ft³ 

Loading Capacity

for Fe2+ alone 

for Mn2+ alone

for H2S alone

3000 mg/l 
85000 mg/ft3 (aprx)
1500 mg/l 
42500 mg/ft3 (aprx)

for H2S alone 500 mg/l 
14000 mg/ft3 (aprx)

SI 1060 kg/m³
Moisture Content < 0.5 % as shipped
Filtration < 3 micron 

Recommended System Operating Conditions 

Inlet water pH 5.8 - 10.5
Freeboard
Minimal Bed Depth US

SI
Optimal Bed Depth US

SI
USService flow
SI
USBackwash velocity**
SI

Backwash time**

40%
29.5  inches 
75 cm
47 inches 
120 cm
4 - 12 gpm/ft2 
10 - 30 m/h 
10 - 12 gpm/ft2 

25 -30 m/h 
10 - 15 minutes 
2 - 3 minutes 

Standard systems are designed with a filtration velocity of 20 
m/h (8.2 gpm/ft2) to provide a good filtration. This value may 
differ for advanced application like Arsenic, Radium, Uranium 
and other Heavy Metal removal where co-precipitation 
process requires higher contact time thus lower filtration 
velocity. Running the system at higher velocity may compro-
mise the filtration performance.

Virtually there is no flow rate limitations for KATALYST 
LIGHT® systems as KATALYST LIGHT® units can be config-
ured in parallel to address industrial high flow requirements.

BACKWASH VELOCITY (m/h) VS. BED EXPANSION (%) 

KL System with simple
Manual Control

KL System with full
Automatic Control

9
0%

5%10%

10%

15%

20%

25%

30%

35%

40%

45%

50%

10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 3029 30 31 32 33 34 35 36 37 38 39 40

Backwash Velocity (m/h)

Be
d 

Ex
pa

ns
io

n 
ra

te
 (%

)

5 C
10 C

20 C
30 C



  FILTERSORB   FILTRATION   ADSORPTION   INSTANT PRO. OXY TREATMENT SYSTEMS

11

As a global leader in absorbents technology and iron and manganese removal filtration, Watch Water® has developed a 
unique industrial water and waste water treatment filtration solution. 

For microfiltration, Crystolite™ filtration media (CFM) is very robust, long life, back washable filter media. Crystolite™ filtra-
tion media meets the needs of all industrial, municipal, residential and water reuse for any application. This unique, high-ca-
pacity media is designed to reduce the waste of expensive cartridges and plastic filter housings. 

Crystolite™ filtration media is an excellent alternative to all microfiltration membranes.

CRYSTOLITE
Microfiltration Media, SDI Removal 

WORKING  PRINCIPLE  TECHNOLOGY
Using Crystolite™ media in a pressure vessel to provide a 
microfiltration effect, the Crystolite™ media allows the water 
to flow through the top distributor on the top of media layer, 
when suspended solids are held on the highest surface area of 
the media allows only clean water to flow through the Crysto-
lite™ media. As a result, Crystolite™ can be used to filter down 
0.5 microns without clogging. It allows all suspended solids to 
accumulate on the surface of the Crystolite™ media and are 
easily backwashed to drain. 

The system can be designed either manual backwash or 
by using automatic backwash cycle, the backwash cycle is 
maximum 10 minutes which uses 80% less water then any 
traditional anthracite or multimedia filters, it is because 
90% of the solids are captured on surface and not inside 
of the Crystolite™ media-bed. This results if the High-tech 
filtration that can filter solids and particles down to 
submicron levels at 10 to 15 times the flow rate of all 
traditional filters. Backwash water reduction is up to 80%.

Technical Data
Base material 
Appearance 
Grain size US

SI
Bulk density US

SI

Min. Bed Depth US
SI

Optimal Bed. Depth US
SI

Service flow US
SI

Backwash velocity US
SI

Flow direction

Iron oxide based minerals 
reddish crystalline granule 
14 x 30 
0.6 – 1.4 mm
65.5 lb. / ft³ 
1050 kg / m³
Down-flow or Up-flow 

Freeboard (downflow)
Inlet water pH

Backwash time
Rinse time

• High filtration rates
• Resistance to heavy metals
• Continuous operation and performance
• Easy operation, maintenance & control
• Lifespan is 10-15 years
• pH environments from 3 to 12
• High temperatures up to 80°C

CrystoliteTM System

• Ammonia removal
• Trace heavy metal removal
• Pretreatment of RO & RO reclaim
• Power stations
• Steel and iron mils
• Zero blown down
• High solids waste water

• Zero blown down
o Cooling towers
o Boiler water

• Swimming pools
• Circulation plants for

o Plating processes
o Printed circuit

APPLICATIONS

40%
29.5  inches 
75 cm
47  inches 
120 cm
6 - 12 gpm/ ft2

15 - 30 m/h 
8 - 10 gpm/ ft2 

20 - 25 m/h 
5 -10 minutes 
1 - 2 minutes



  FILTERSORB   FILTRATION   ADSORPTION   INSTANT PRO. OXY TREATMENT SYSTEMS

12

ACTIVESORB® CX is a catalytic, high activity granular activated carbon manufactured by steam activation of selected 
coconut shells. The catalytic activity of this activated carbon makes it highly effective for the removal of chloramines and 
hydrogen sulfide from potable water. Its large micropore volume makes it particularly well suited for the removal of low 
molecular weight organic compounds and their chlorinated by-products such as chloramines and other trihalomethanes 
(THMs). An important feature of this material is its superior mechanical hardness and the extensive dedusting during its 
manufacture ensures an exceptionally clean activated carbon product.

This granular activated carbon is used for water treatment applications in fixed bed media filters.  It is used for removal 
of taste, odor, chlorine, and dissolved organic contaminants from potable and process water.  It is also used in DM plant 
filters, Tap water filters, Desalination plants, and Aquariums.

Catalytic activity
Large & extensive internal pore structure
Optimized density

Maximum hardness
Low dust and turbidity
Excellent adsorption capacity

Municipal drinking water treatment
Point of Entry (POE) / Point of Use (POU)
Beverage Production
Protection of ion exchange resins from chloramines.

High volume activity 
Rapid dechlorination
Low filtered water turbidity

25 kg bag 500 kg bulk bag Other packing considered upon request

APPLICATIONS

STANDARD PACKAGING

FEATURES AND BENEFITS

ACTIVESORB® CX
Coconut Shell Activated Carbon

Typical Properties
Mesh Size 8x30 (0.600 -2.36 mm)

Surface Area (BET) 1100 m2/g

Apparent Density 522 kg/m3

Bulk Density 525 - 540 kg/m3

pH  9 -11



  FILTERSORB   FILTRATION   ADSORPTION   INSTANT PRO. OXY TREATMENT SYSTEMS

13

CATALYTIC CARBON
Adsorption And Desorption Media

CATALYTIC CARBON® offers better than any applied conventional method a way to remove humic substances which 
generates a large volume of wastewater. Using Watch Water® CATALYTIC CARBON® coated with iron-hydroxide, has huge 
capacitiy for humic substances, phosphates, copper and many other heavy metals (read on page one). Humic substances are 
negatively charged at circumneutral pH conditions due to prevalence of carboxyl and phenol groups on their surface. 
Adsorption of humic substances, however is possible on surface chemistry, surface modification of activated carbon with 
iron-hydroxite coating that generates very strong positively charged CATALYTIC CARBON®– leading to the most favorable 
surface interactions between them.

WORKING PRINCIPLE

Watch Water® CATALYTIC CARBON® is made of coconut 
shells. Carbon from coconut shell is the most effective form. 
Activated Carbon used in CATALYTIC CARBON® systems is 
a Granulated Activated Carbon (GAC). Advanced Carbon 
technology (CATALYTIC CARBON® by Watch Water®  is 
(highly activated) by coating a positive (+) charge 

which enhances the adsoprtion of contaminants that have 
negative charge. CATALYTIC CARBON® made by Watch 
Water®  is an advanced Activated Carbon product 
designed to adsorb very high level of chloramines. Chlora-
mines replace chlorine in the disinfection process and form 
Trihalomethanes (THMs) – a cancer causing substance. 

Description of CATALYTIC CARBON®
• CATALYTIC CARBON® is Coconut carbon
• CATALYTIC CARBON® is tested to meet NSF 61 Standard
• CATALYTIC CARBON® is Catalyzed with Iron (“Catalytic

Structure”)
• Iron Catalyst has the highest Oxidation and Adsorption

pores “Inside as well as Outside the Activated Carbon”
• Surface of CATALYTIC CARBON® ranging from 2000 m2/g

to 2500 m2/g

Removal of:
• Suspended Solids ≤ 1 micron
• Humic Substances (organics)
• Tannins and Lignin
• Color and Odor
• Hydrogen sulfide (H2S)
• Chloramines
• Trihalomethanes (THMs)
• Phenols and p-nitro phenol
• All kind of Dyes
• Heavy Metals (inorganic)
• Including Arsenate, Arsenide, Chromium,

   Cyanide, Fluoride, Lead, Mercury Copper,  
 and Selenium

Chlorine Chloramines THMs
CANCER !

Finally a simple and safe method that removes contaminants 
from any kind of water and waste water.



  FILTERSORB   FILTRATION   ADSORPTION   INSTANT PRO. OXY TREATMENT SYSTEMS

14

System freeboard 
(down-flow) 25 – 35 % 

Filtration rate 10 – 30 Bv/h (max. 40 Bv/h)

Backwash velocity  10 – 20 m/h 

Bed depth  80 – 100 cm (max. 120 cm)

EBCT  ≥ 90 seconds 

Standard packing 60 liters (38 kg) in a drum, 18 drums 
on a pallet

OPERATING CONDITIONS
Flow direction Can be designed both up-flow 

(packed bed) and down-flow 

Superoxide Systems a very simple a) Brine Tank with b) Brine Wall and a control valve, same as water softener, can be 
used to apply this very unique technology to Regenerate contaminated CATALYTIC CARBON® and reactivate it up 
to 99%. Desorption and Destruction of all organics and adsorbed heavy metals can be achieved by 1% strength 
solution of OXYDES-P (Catalyzed Super Oxide). Catalyzed Super Oxide reactions are based on Fenton’s like 
reaction which generates hydroxyl radicals (•OH). These Hydroxyl radicals are so strong that it oxidizes all possible 
organics from the surface of Activated Carbon.

CATALYTIC CARBON® is 
re-activated and is like brand 
new Carbon the total amount
of regeneration is as the 
following cycles:

1. Backwash – 5 minutes
2. Suction of regenerator
(OXYDES-P) – 15 minutes
3. Fast rinse – 10 minutes
4. Back to service

Standard filtration rate is recommended to  set at max. 40 
BV / hour to provide 90 seconds contact time (recommend-
ed minimum) to yield good results. Required filtration rate 
viries according to 

the inlet water constituen. Pilot test is recommended for 
industrial applications, wastewater treatment and other 
critical waters. The table below to realize the expected 
water quality from different filtration rate: